Ball Valve Replacement Parts

Handle
Screw/Bolt ——_/

Handle
Shaft

Nut

Body

Lock washer Body Bolt

BALL VALVE REPLACEMENT PARTS - ,_ﬁ;",jgp
1/2” FP, 3/4” FP 1” FP, 1” SP, 1-1/2” FP & 2” SP
Size and Part Number

DESCRIPTION 12" FP 3/4” FP 1" FP 1" SP 1-14"FP  1-1/2"FP 2" SP
Shaft 45300-00 45300-00 4H446-00  4S300-00  4S301-00  4S301-00  4S301-00
Handle 41.100-00 41.100-00 4H722-00  4L100-00  4L101-00  4L101-00  4L101-00
Body 4B200-00 4B200-00 4H384-00  4B200-00  4B201-00  4B201-00  4B201-00
Ball 4B100-00 4B100-00 4H389-00  4B100-00  4B101-00  4B101-00  4B101-00
End Cap 4E100-00 4E101-00 4H372-00  4E102-00  4E122-00  4E103-00  4E104-00
Seat 45100-20 45100-20 4H374-00  4S100-20  45101-20  4S5101-20  4S101-20
Upper Bearing 4B300-20 4B300-20 — 4B300-20 — — —
Upper Bearing 1-1/2" — — — — 4H013.20  4H013.20  4H013.20
Lower Bearing 4B300-20 4B300-20 — 4B300-20  4B301-20  4B301-20  4B301-20
O-Ring 45200-00 45200-00 — 45200-00  4H038-00  4H038-00  4H038-00
O-Ring Shaft — — 4H356-00 — — — —
0-Ring Body — — 4H379-00 — — — —
Body Bolt — — 4H422-00 — 4H001-00  4H001-00  4H001-00
Body Bolt 1/4"x2-3/4 4H000-00 4H000-00 — 4H000-00 — — —
Lockwasher — — 4H437-00 — — — —
Lockwasher 1/4” 4H014-00 4H014-00 — 4H014-00 — — —
Lockwasher 3/8” — — — — 4H017-00  4H017-00  4H017-00
Nut — — 4H396-00 — — —

Nut 1/4" HEX 4H026-00 4H026-00 — 4H026-00 — — —
Nut 3/8"x21/64" HEX — — — — 4H024-00  4H024-00  4H024-00
Handle Screw — — 4H347-00 — — — —
Handle Bolt 8/32"x1/2” 4H030-10 4H030-10 — 4H030-10 — — —
Handle Bolt 1/4"x5/8" — — — — 4H008-00  4H008-00  4H008-00
Handle Washer 1/4"x1" — — — — 4H016-10F  4H016-10F  4H016-10F

b

GOODYEAR | call Toll Free: 1-866-711-4673  We shin

WebSales@GoodyearRubberProducts.com World Wide



